b BERGER TOOLS LTD

Repair Kits

© v oY A
_— AV & S & AV
Description °§" °l°g @g g.°° o.@'
i -500-, > > > > >
Spare Parts List For Type MH-500-A & & & & &
Hex. Bolt M10x2 ith N 2
E501A ex. Bolt M10x250 with Nuts & 4 4 4 a a
Washers
E502/1 A Upper Housing
ES03 A Seal !
Tube
E502/2 A
E504 A Disc Screw M6x16 with Washer 1 1
E505 A Diaphragm Disc - Upper 1
E506 A 1
Diaphragm 1
E508 A
Piston Support
E509 A
Pusher Rod 1
E510 A
E511A Flange 1 1
E512 A Bolt M6x20 with Spring Washer 5 5 5
E514 A Spring 1
Tube
E520/1 A
E515 A Guide Bush D28x20xL22 1 1
E520/2 A Lower Housing 1
E515 A Guide Bush D28x20xL22 1 1




